RobustFeed AVS

Spare parts list

Valid for: OP139YY-XXXXXX

0463 830 001 GB 20251015



Ordering no. Denomination Note

0446 700 880 RobustFeed AVS W/O Rotameter with EURO connector
0446 700 881 RobustFeed AVS with Rotameter with EURO connector
0446 700 882 RobustFeed AVS W/O Rotameter with Tweco connector
0446 700 883 RobustFeed AVS with Rotameter with Tweco connector
0463 830 * Spare parts list RobustFeed AVS

0463 831 * Service manual RobustFeed AVS

0446 679 * Instruction manual RobustFeed AVS, CE
0446 680 * Instruction manual RobustFeed AVS, CSA

Spare parts may be ordered through your nearest ESAB dealer, see esab.com. When ordering,
please state product type, serial number, denominations and ordering numbers according to the spare
parts list. This facilitates dispatch and ensures correct delivery.

Maintenance and repair work should be performed by an experienced person, and electrical work only
by a trained electrician. Use only recommended spare parts.

For accessories to the product, see the instruction manual.

The three last digits in the document number of the manual show the version of the manual. Therefore
they are replaced with * here. Make sure to use a manual with a serial number or software version that
corresponds with the product, see the front page of the manual.


https://esab.com

TABLE OF CONTENTS

1 SPARE PARTS ... 4
1.1 HOUSING MODULE ..o 4
1.2 FEEDER MECHANISM MODULE ..........cccooiiiiiiiiiiiiii i 7
1.3 FRONT AND REAR INTERFACE MODULES............cccoooiiiiiiiiiice e 9
1.4 CONTROL PANELS ... 1"
1.5 BOBBIN HOLDER .......coociiiiiiiiii i 13
1.6 SYSTEM CONTROL MODULE ........ccooooiiiiiiiiiiiie e 15
1.7 WATER, GAS AND HEAT KIT MODULES ..o 18
1.8 WEAR PARTS ... 20

0463 830 001 -3- © ESAB AB 2025



1 SPARE PARTS

1 SPARE PARTS

1.1 HOUSING MODULE

Item | Qty | Ordering no. |Denomination

1 1 Inner frame

2 1 0445 763 001 | Bottom panel

3 1 0445 764 001 | Front panel

4 1 0445 765 001 | Rear panel

5 2 0445 766 001 | Outer frame

6 1 0445 767 001 | Top panel

7 2 0445 768 001 | Handle cover

8 2 Top handle See item 101.

9 1 0445 780 880 | Door complete right

10 1 0464 694 880 | Door left The doors are supplied
without internal decals.
See item 102. Including

11 1 0446 035 001 | Gasket user interface

12 1 0446 005 001 | Cover panel

13 1 0445 810 001 | Strain relief inner part

14 1 0445 777 001 | Inductor cover

15 2 Handle bracket See item 101.

16 1 Top handle frame See item 101.

17 2 Hose 0.17 m, PVC, 9 mm outer

diameter, 5 mm inner diameter

18 4 Screw MRT M4x8

19 67 Screw Remform 5x16 See item 101.

20 2 Screw MRT M5x25

21 4 Nut 6K steel 8.8 M5

22 4 Plain washer 5-200 HV-A2K

23 2 0194 153 222 | Screw Remform Torx 3X8

24 4 0446 011 001 | Rectangular nut M8

26 1 0446 648 001 | Warning+connector wo water AVS

27 1 0445 880 002 | ESAB Logo Decal

28 1 0445 786 001 | Side decal right

29 1 0445 786 007 | Side decal left

30 4 0445 782 001 | Bumper

31 1 0446 034 001 |RF300 S+W parts storage foam

32 1 0445 832 001 | Spool window

0463 830 001 -4 - © ESAB AB 2025



1 SPARE PARTS

Item

Ordering no.

Denomination

Notes

101

0464 667 885

Top handle and frame kit

Including items 8 (2 pcs), 15 (2 pcs),

16 and 19 (8 pcs)

102

0464 737 880

Decal Kit RF AVS

103

0464 663 079

Door Lock Kit

Including pin (1 pc) and door lock

(1 pc)

28

A
ESAB °
A

29

102

PROTECT yourself and others.

ad and follow al

instruction manual, employer’s
safety practices, and Materal Safty|
Data Sheets (MSDSs).

+ Only qualfied persons are to inst
use, or service this equipment.

ELECTRIC SHOCK can kil
+ Do ot touch lve electrical

« Always wear dry insulating gioves.
+ Insulate yoursef from work and

grouny
» Disconnect input power before
servicng uni.

FUMES AND GASES can be

hazardous to your health.

+ Keep your head out of the fumes.

+ Use enough ventiation, exhast at
the arc, o both to keep fumes and
‘gases from your breathing zone and
the general area.

KS AND SPATTER can
cause fire or explosion.

+ Do not use near flammable materal,

+ Do ot use on closed containers.

ARC RAYS can injur
burn skin. NOISE can damage
hearing.

* Wear correct eye, ea, and body.
ction.

DO NOT REMOVE, DESTROY
OR COVER THIS LABEL

WARNING A

e rr—

PPROCESOS DE ARCO pueden ser

pelgrosos.

 Ante doutizar, eay siga todas s tqueas,
ol manua s nsirucoiones del fabricants, a5
précicas de sequrdad el empeadory 5
Fijas o datos o seguridad de los materiles
(MSDS)

» Unicamente personal calificado puede instalar,
ulizar o brncar senvico a este U

DESCARGAS ELECTRICAS pueden ser
mortales.

«No toque partes eléctricas enorgizadas.
+ Utice siempre guantes aisiantes secos.
« Aisiese del equipo con el que esté trabajando y

pueden ser peligrosos para a salud.
« Mantenga la cabeza alsads de os humos.
Disporg

respiracion y del érea generl.
‘CHISPAS Y SALPICADURAS pueden
provocar incendios o explosiones.

« No utlzar cerca de materiales inflamables.
« No utiizar en contenedores cerracos.

RAYOS EMITIDOS POR LOS ARCOS.

ELECTRICOS pueden dafiar los ojos y

quemar a piel.

RUIDOS FUERTES pueden dafiar la

audicién.

+ Uso laproteccién oculr, auditva y corporal
conecta

NO RETIRAR, DESTRUIR O CUBRIR
ESTA ETIQUETA.

ADVERTENCIA A\ AVERTISSEMENT

P rm—
ARCS DE SOUDAGE peuvent étre
dangereux.

« Avant uisatio, i ot sue s ncications
des tquetes, o manuel duforica, s
pratiques de sécuré de Femployeu o les
ches tachniques santé-sécurts

« instalatin, utlisation e éparation
sont éservées aux prsomes qualfides.

DECHARGE ELECTRIQUE - Danger de
mort.

 Ne pas toucher les parties conductrices.

« Tovjours porter des gants isolants secs.

« S'isoler u sol et de Ia piéce & souder.

« Déconnecter 'aimentation avant de réparer
Fapparei.

FUMEES ET GAZ peuvent étre nocifs
pour la santé.
« Eloigner le visage des fumées de soudage.
*Veillr & ventier ot aspirer suffisamment les
oudage pour assurer un
environnement do travail sain

ETINCELLES ET PROJECTIONS pouvent

causer un incendie ou ne explosion.

«Ne pas utiser & proximits do matériaux
inflammables

« No pas utiser sur des conteneurs cos

RADIATIONS LUMINEUSES DE L'ARC -

Danger pour les yeux et la peau.

BRUITS FORTS - Danger pour I

« Blen protéger e corps, les yeux et s
oreles.

NE PAS RETIRER, DETRUIRE OU
RECOUVRIR CETTE ETIQUETTE

0463 830 001

© ESAB AB 2025




1 SPARE PARTS

© ESAB AB 2025

0463 830 001



1 SPARE PARTS

1.2 FEEDER MECHANISM MODULE
Item | Qty | Ordering no. | Denomination Notes C
1 1 | 0465 827 880 | Drive unit wire feeder
2 1 | 0446 010 001 | Adaptor plate
3 1 Feeder mechanism See item 204.
4 4 | 0194 153 292 | Screw Remform Torx 4x12
5 4 | 0194 153 330 | Screw Remform Torx 5x16
6 3 Screw MRT M6x16
7 1 Warning decal pinching
8 1 | 0445916 001 | ESAB logo silver
9 1 Front plate See item 204.
10 1 Back plate See item 204.
11 1 | 0445818 002 | Swing arm left See item 204.
12 1 | 0445818 001 | Swing arm right See item 204.
13 1 Swing arm shaft See items 202 and 204.
14 1 | 0445 839 001 | Lift spring See items 202 and 204.
15 1 | 0445 820 001 | Motor pinion See items 203 and 204.
16 | 4 Gear hub See item 203.
17 | 4 Bezel See item 203.
18 | 4 Driver See item 203.
19 | 4 Retainer See item 203.
20 8 Bearing 8x16x5 See item 203.
21 4 Cover See item 203.
22 | 4 Screw MRT M4x8 See item 203.
24 | 4 | 0445841001 | Feed roll shaft
25 | 2 | 0446 059 001 |Nozzle lever
26 2 | 0445 831 880 | Tensioner unit assembly
27 1 Bearing, 17x35x8 mm See item 201.
28 1 Lock ring @17 See item 201.
29 1 Circlip @6/4 See item 202.
30 | 4 Washer M4 See item 203.
31 4 Screw MRT M5x16
32 4 | 0349 312 091 |Hexagon thin nut
33 4 Spring pin, @3x16 See item 204.
34 4 Cup spring
Item | Ordering no. | Denomination Notes
201 | 0464 667 883 | Bearing and lock ring kit Including items 27 and 28
202 | 0464 667 887 | Swing arm shaft kit Including items 13, 14 and 29
0463 830 001 -7- © ESAB AB 2025



1 SPARE PARTS

Item | Ordering no. | Denomination Notes
203 | 0464 667 893 | Gear hub complete kit Including items 15-22 and 30
204 | 0464 667 886 | Feeder mechanism kit Including items 9—15 and 33

For feeder mechanism wear parts, see "WEAR PARTS", page 20.

0463 830 001

22

© ESAB AB 2025



1 SPARE PARTS

1.3 FRONT AND REAR INTERFACE MODULES
C = component designation in the circuit diagram
Item | Qty | Ordering no. | Denomination Notes (o
Front interface module:
1 1 Euro connector See item 301.
2 1 Torch Connector Insulator See item 301 and 302.
3 2 Screw Insulator See item 301 and 302.
4 2 | 0194 277 329 | Screw MRT M5X16 See item 301 and 302.
5 1 | 0445 856 001 |Brass Fitting
6 2 Nut locking 5 BH6
7 1 Torch Connector Seat See item 301 and 302.
8 1 | 0446 643 880 |Interface Plate Front Assy.
AVS
9 2 Screw MRT M5x10
10 5 Screw Remform 4x12
11 1 | 0446 644 001 |Front Overlay Euro AVS See item 301.
12 2 Insulating sleeve OrigMag See item 301.
14 | 4 | 0194 119 201 | Screw RTS ST3,5X9,5
17 | 1 | 0446 026 001 | Thumb Screw
18 1 | 0160 362 880 | OKC Machine contact
25mm?
19 1 | 0446 620 880 | Trigger cable harness euro | See item 301.
20 1 | 0349481 350 |Hexagon screw
21 1 Tweco 4 connector See item 302.
22 1 | 0446 644 002 |Front Overlay Tweco AVS
23 1 | 0446 620 881 | Trigger cable harness Tweco
24 1 | 0446 653 880 |Return cable harness AVS
Rear interface module:
31 1 | 0446 004 001 |Interface plate rear
32 1 | 0445881 001 |Rear Plate overlay
33 | 6 Screw Remform Torx 4x12
34 1 | 0446 675 881 |Interconnection cable SR NA | Only for Tweco connections.
34A | 1 94251410 | Connector #4, male
34B | 1 | 0446 671001 | Gas fitting, barbed B 5/8-18UNF, female RH x 1/4
inch
34C | 1 94251420 | Connector #4, female
34D | 1 | 0446 670001 |Hose nipple, barbed CGAB x 1/4 inch
34E | 1 136208 Nut hose B 5/8-18UNF, male RH
0463 830 001 -9- © ESAB AB 2025




1 SPARE PARTS

Item | Ordering no. | Denomination Notes

301 | 0464 738 880 | Euro torch connector kit Including items 1, 2, 3,4, 7, 11, 12 and
19. It can be used as a retrofit for
Tweco connectors.

302 | 0464 667 899 | Tweco 4 torch connector kit Including items 2, 3, 4, 7 and 21.

0463 830 001

-10 - © ESAB AB 2025



1 SPARE PARTS

1.4 CONTROL PANELS
C = component designation in the circuit diagram
Item | Qty | Ordering no. | Denomination Notes (9
External control panel module:
1 1 Front external user interface | See item 401 and 402.
U6/MA25
2 1 Front plate assembly AVS See item 401 and 402.
3 1 0440 522 882 | PCBA Panel control board See item 402. 13AP3
basic AVS
4 1 | 0446 203 001 | Short Knob D36-1/4IN See item 402.
5 1 Decal External Ul basic AVS | See item 401 and 402.
6 4 Screwed spacer sleeve See item 402.
M4X17
7 4 Screw M4X6mm Long See item 402.
8 1 Adhesive U6/MA25 See item 401 and 402.
9 5 Nut, M4 See item 401 and 402.
10 1 0446 975 880 | External Ul harness
11 1 | 0446 971 880 | WFS Pot & CC/CV harness
12 2 Screw MRT M4X8 black

13 1 | 0458 681 932

Current sensor harness

Connection between the
current sensor and CN6 of
display PCB (13AP3)

Internal control panel module:

14 1 0446 649 880 | Int setting plate Assy AVS
15 1 0446 655 880 | Internal Ul Cable Harness Including toggle switches, see
AVS illustration.
16 4 Screw Remform 4x12 black
17 4 | 0147 866 009 | Sealing Knitter
18 6 Cable Binders
19 1 950874 Circuit breaker 7amp 32V DC
0004 487 147
20 1 634709 Fuse holder 15A 250V panel
0558 101 253 | MT
21 1 13735464 Fuse SLO-BLO 10.00A 250V
0558 101 254 | PUEL
Item | Ordering no. | Denomination Notes
401 | 0464 740 880 |Frame external user interface kit Including items 1, 2, 5, 8 and 9.
402 | 0464 741 880 |External Ul kit Including items 1- 9.
For DIP switch positions, see section
FUNCTIONAL DESCRIPTION in the
Service manual.
0463 830 001 -1 - © ESAB AB 2025




1 SPARE PARTS

© ESAB AB 2025

-12 -

0463 830 001



1 SPARE PARTS

1.5 BOBBIN HOLDER
C = component designation in the circuit diagram
Item | Qty | Ordering no. | Denomination Notes C
1 1 Brake hub axle See item 501.
1 | 0445794 001 |Brake hub sleeve
3 1 | 0445613 001 |Brake hub friction pad See item 501.
Tape included.
4 2 Brake hub spring seat See item 502.
5 1 | 0445779 001 | Brake hub nut
6 1 Brake hub spring See item 502.
7 1 Washer RB 24x8.4x2 See item 502.
8 1 | 0446 006 001 | RF300 bobbin console
9 1 Screw MC6S M8x60 See item 502.
10 1 Screw M6S M6x70 See item 501.
1 1 Nut LOC-KING 6 BH6 See item 501.
12 | 2 Washer BRB D12/6.4%1.5
13 | 6 | 0194 153 330 | Screw Remform Torx 5x16
Item | Ordering no. | Denomination Notes
501 | 0464 667 881 |Brake hub axle kit Including items 1, 3, 10 and 11
502 | 0464 667 882 | Brake hub spring seat kit Including items 4, 6, 7 and 9
0463 830 001 -13 - © ESAB AB 2025




1 SPARE PARTS

0463 830 001 -14 - © ESAB AB 2025



1 SPARE PARTS

1.6 SYSTEM CONTROL MODULE
C = component designation in the circuit diagram
Item | Qty | Ordering no. | Denomination Notes (9
1 1 0445 776 002 | Multi consol
2 6 | 0194 297 001 |Spacer 9.5 mm
3 1 0446 677 880 | Contactor harness
4 1 0440 555 880 | PCBA Control board AVS 13AP1
5 1 0446 251 880 | Proximity sensor harness
6 1 0349 312 952 | Flat pin connector See item 602.
7 1 Torch copper bar AVS See item 601.
8 1 0446 626 880 | Interface plate internal AVS
9 1 0447 616 001 | Contactor 1 POLE 12 VDC
500 ADC
10 1 0446 622 001 | Contactor cover AVS
11 1 PCBA current sensor See item 604.
12 | 2 Nut LOC-KING 5 BH6
13 1 OKC Copper bar AVS See item 602.
14 2 | 0446 628 001 |Contact sleeve AVS
15 1 Current sensor protection See item 604.
16 1 0446 037 880 | Fan complete
17 2 LED board See item 603. 13AP4,
13AP5
18 1 Lightning window front See item 603.
19 2 Screw remform 5%16
20 2 | 0394 516 005 | Spacing screw M3x15
21 4 Screw MRT FZB 5X6
22 | 12 Screw remform 4x12
23 1 Distance screw
24 1 Screw MRT M4X6
25 1 Nut 6K steel 8.8 M4
26 1 0440 526 880 | PCBA Interface Board 13AP2
27 1 0446 632 880 | Board supply harness
28 6 Cup spring See item 601 and 602.
29 3 Washer 10,5 A2K See item 601 and 602.
30 | 3 Screw M6S M10X20 8.8 fzb | See item 601 and 602.
31 2 | 0446 211 001 | Screwed spacer sleeve
M3x10
32 1 0446 633 001 | Stepped Fastener AVS
33 1 Nut 6K Steel 4.6 M10 See item 602.
0463 830 001 -15 - © ESAB AB 2025



1 SPARE PARTS

Item | Qty | Ordering no. | Denomination Notes C
34 1 0160 609 881 | Machine Connection dinse
35 1 0446 068 881 |Rear LED cable harness
36 2 PCBA LED adhesive gasket |See item 603.
37 2 Screw MRT FZB
Item | Ordering no. | Denomination Notes
601 | 0464 742 880 | Torch copper bar kit RF AVS | Including items 7, 28 (4 pcs), 29 (2 pcs) and 30
(2 pcs).
602 | 0464 743 880 | OKC copper bar kit RF AVS | Including items 6, 13, 28 (2 pcs), 29 (1 pc), 30
(1 pc) and 33 (1 pc).
603 | 0464 680 886 |LED illumination circuit board | Including items 17 (2 pcs), 18 and 36 (2 pcs).
kit
604 | 0464 745 880 | Current Sensor Kit RF AVS | Including items 11 and 15.
0463 830 001 -16 - © ESAB AB 2025



1 SPARE PARTS

© ESAB AB 2025

-17 -

0463 830 001



1 SPARE PARTS

1.7 WATER, GAS AND HEAT KIT MODULES
Item| Qty | Ordering no. | Denomination Notes
1 1 0446 007 001 | Gas adaptor plate AVS
2 1 0447 626 001 | Solenoid valve See item 704.
3 6 Hose clamp See item 703 and 704.
4 2 0446 636 001 | Solenoid connector AVS See item 704.
5 1 0446 637 001 | Solenoid bracket AVS
6 1 0445 013 883 | Gas flow meter
7 1 Int setting plate Assy AVS | Refer control panel module.
8 1 Nipple See item 701.
9 1 Female threaded gas nipple | See item 702.
AVS
10 1 Coupler nut LPH35 See item 701 and 702.
11 4 Screw MRT M4x12 Black
12 2 Screw MRT M4x8 black
13 6 0194 153 292 | Screw remform 4x12 black
14 - Gas hose In units with rotameter, 0.635 m of
hose is needed.
In units without rotameter, 0.46 m of
hose is needed.
See item 703.
15 1 0446 640 001 | Int. Ul basic decal AVS Without rotameter variants.
16 1 0446 640 002 | Int. Ul decal rotameter AVS | With rotameter variants.
17 2 0446 683 001 | Screw 8-32 x 3/8 See item 704.
18 1 0446 009 001 | Heater plate
19 2 Screw MRT FZB M4X8
20 1 0446 651 001 | Rectifier plate AVS
21 4 Screw MRT FZB M3X8
22 2 0457 290 046 | Rectifier bridge 35A 400V
23 2 Screw MRT FZB 5X16
24 1 0445 778 001 | Water outlet overlay
Item | Ordering no. | Denomination Notes
701 | 0464 693 880 | Nipple kit gas Including items 8 and 10.
module
702 | 0464 746 880 | Nipple Kit CSA Including items 9 and 10.
703 | 0464 663 080 | Gas hose with Including items 3 (6 pcs) and 14 (0.635 m).
clamp kit
704 | 0464 663 089 | Solenoid valve kit | Including items 2, 3 (2 pcs), 4 and 17.
0463 830 001 -18 - © ESAB AB 2025



1 SPARE PARTS

15

© ESAB AB 2025

-19 -

0463 830 001



1 SPARE PARTS

1.8 WEAR PARTS

Fe, Ss and cored wire

Wire diameter (in.) | .023 | .030 | .040 | .045|.052 | 1/16 | .070 | 5/64
(mm) |06 |08 |09/M1. |12 (14 |16 |18 |20 O

0 Feed roller
V-groove X X 0445 850 001
|‘M—| X X 0445 850 002
X 0445 850 003
X X 0445 850 004
X 0445 850 005
X X 0445 850 006
X 0445 850 007

Inlet wire guide Middle wire guide Outlet wire guide

M = — e

0445 830 883 (Tweco)

04‘(125 rizrr?)001 0446 080 882 0445 830 881 (Euro)

Cored wire — Different wire guides dependent on wire diameter!

Wire diameter (in.)| .040 .045 .052 116 .070 5/64 3/32
(mm) | 0.9/1. 1.2 1.4 1.6 1.8 2.0 24 W
0 Feed roller
V-K-knurled X X 0445 850 030
M X 0445 850 031
X X 0445 850 032
X 0445 850 033
X 0445 850 034
X 0445 850 035
X 0445 850 036

Inlet wire guide

Middle wire guide

Outlet wire guide

e —— I
- _ ; 0445 830 883 (Tweco
Wire diameter 0.040-1/16 in.| 0445 822 001 0446 080 882 ( )
0.9-1.6 mm (2 mm) 0445 830 881 (Euro)

Wire diameter 0.070-3/32 in.
1.8-2.4 mm

0445 822 002
(3 mm)

0446 080 883

0445 830 884 (Tweco)

0445 830 882 (Euro)

0463 830 001

-20 -

© ESAB AB 2025




1 SPARE PARTS

0463 830 001 -21 - © ESAB AB 2025



A WORLD OF PRODUCTS
AND SOLUTIONS.

S

For contact information visit esab.com
ESAB AB, Lindholmsallén 9, Box 8004, 402 77 Gothenburg, Sweden, Phone +46 (0) 31 50 90 00

manuals.esab.com

- C€
[=]



https://esab.com
https://manuals.esab.com

	Table of contents
	1  SPARE PARTS
	1.1  HOUSING MODULE
	1.2  FEEDER MECHANISM MODULE
	1.3  FRONT AND REAR INTERFACE MODULES
	1.4  CONTROL PANELS
	1.5  BOBBIN HOLDER
	1.6  SYSTEM CONTROL MODULE
	1.7  WATER, GAS AND HEAT KIT MODULES
	1.8  WEAR PARTS


